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Bild 
02/002 FRAME WITH PROTECTIVE COVER / 

RAM MED SKYDDSHUV 

Struktur  
005100 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 033045 1 120044- Frame cmpl. Ram kmpl.  
2 0178201 1 - "  - Bottom plate Bottenplåt  
3 0110491 1 - "  - Protective block Skyddsklack  
4 5120011 5 - "  - Bushing Bussning 20x20 
5 5120121 4 - "  - Bushing Bussning 35x30  
6 6250001 2 - "  - Grease nipple Smörjnippel KR 1/8" R 

7 5010701 2 - "  - Screw Skruv MC6S M8x25 
12.9 

8 0168911 1 - "  - Plate Typskylt  
9 5006511 4 - "  - Screw Skruv CSS 2.2x4.5 
10 011173 1 - "  - Bulkhead Skottgenomgång G 3/4" – G 3/4" 

112 033046 1 - "  - 
Protective cover 
cmpl. Skyddshuv kmpl.  

12 5190832 2 - "  - Overcentre latch Flaklås  

13 5000432 4 - "  - Screw Skruv M6S M8x20  
8.8 FZB 

14 5191402 1 - "  - Decal Dekal 
Crushing 
hazard / 
Klämrisk 

15 5191412 1 - "  - Decal Dekal Chain shot / 
Kedjeskott 

16 622002 1 - "  - Clamp Klamma  
17 640201 1 - "  - Hydraulic hose Hydraulslang  
18 016676 1 - "  - Cover Skyddskåpa  
19 626001 3 - "  - Strap Spännrem  
20 012311 2 - "  - Protection Skydd  
21 5030552 14 - "  - Washer Bricka M8 Nordlock 

22 5000422 16 - "  - Screw Skruv M6S M8x16  
8.8 FZB 

23 503074 4 - "  - Washer Bricka M8 Nordlock 
Wide / Stor 

24 601005 1 - "  - Hex plug Insexplugg 1” R 
 
1Included in Frame cmpl. / 1Ingår i Ram kmpl. 
2Included in Protective cover cmpl. / 2Ingår i Skyddshuv kmpl. 
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Bild 
02/002 FRAME WITH PROTECTIVE COVER / 

RAM MED SKYDDSHUV 

Struktur  
005100 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

25 500068 1 120044- Screw Skruv M6S M10x25 
8.8 FZB 

26 500066 2 - "  - Screw Skruv M6S M10x20 
8.8 FZB 

27 503075 4 - "  - Washer Bricka M10 Nordlock 
Wide / Stor 

28 012161 1 - "  - Protection Skydd Left / Vänster 
29 012162 1 - "  - Protection Skydd Right / Höger 

30 033002-E 1 - "  - Protection plate 
cmpl. 

Skyddsplåt 
kmpl. 

Cushioned / 
Dämpad 

31 011736 1 - "  - Oil tube Oljepåfyllnings-
rör  

32 011845 1 - "  - Strainer Sil  
33 517226 1 - "  - Circlip Låsring SGH 30 
34 601105 1 - "  - Bonded seal Tredobricka 1” 
35 013003 1 - "  - Hose leader Slangbåge  

36 505012 5 - "  - Guide screw Passbult M10x12x30 
12.9 

37 018057 5 - "  - Washer Bricka M10 Spherical 
/ Sfärisk 

38 018058 5 - "  - Washer Bricka M12 Spherical 
/ Sfärisk 

39 011205 1 - "  - Nut Mutter R 3/4 
40 524025 13 - "  - Rubber spring Hålgummifjäder  

41 502055 5 - "  - Nut Mutter M10 Locking 
Low / Låg 
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Bild 
03/026 DELIMBING UNIT / 

KVISTNINGSENHET 

Struktur  
005101 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 032014 1 120044- 
Delimbing knife 
cmpl. Kvistkniv kmpl. Right / Höger 

22 032013 1 - "  - 
Delimbing knife 
cmpl. Kvistkniv kmpl. Left / Vänster 

3 5120121, 2 2 - "  - Bushing Bussning 35x30 
4 5120011, 2 1 - "  - Bushing Bussning 20x20 
5 625001 2 - "  - Grease nipple Smörjnippel KR 1/8" 90 
6 503060 3 - "  - Washer Bricka M12 Nordlock 

7 500091 2 - "  - Screw Skruv M6S M12x30 
8.8 FZB 

8 017535 2 120016- Pin Axel Ø35  
L= 208 mm 

9 013872 2 120044- Guide washer Styrbricka  

10 011021 1 - "  - 
Hydraulic 
cylinder Hydraulcylinder Left / Vänster 

11 011022 1 - "  - 
Hydraulic 
cylinder Hydraulcylinder Right / Höger 

12 010150 4 - "  - Pin Axel Ø20  
L= 51.5 mm 

13 516001 4 - "  - Cotter pin Saxpinne 5x32 FZB 
14 625000 4 - "  - Grease nipple Smörjnippel KR 1/8" R 
15 601200 8 - "  - Copper seal Kopparbricka 13x19x1.5 
16 601060 4 - "  - Banjo screw Banjoskruv R 1/4" 
17 641416 1 - "  - Hydraulic hose Hydraulslang  
18 641415 1 - "  - Hydraulic hose Hydraulslang  
19 641487 1 - "  - Hydraulic hose Hydraulslang  
20 641414 1 - "  - Hydraulic hose Hydraulslang  
21 601101 3 - "  - Bonded seal Tredobricka 1/4” 

22 601028 1 - "  - Adapter Adapter R 1/4" UF –  
R 1/4" UF 

23 602020 1 - "  - Elbow Vinkeladapter R 1/4" UF – UF 

24 507002 Req / 
Erf 

- "  - Shim Shims 36x45x0.5 

 507003 Req / 
Erf 

- "  - Shim Shims 36x45x0.3 

25 601253 2 - "  - Nut Mutter R 1/4" 

26 601210 2 - "  - Bulkhead Skott-
genomgång R 1/4" UF 

 
1Included in Right delimbing knife / 1Ingår i Höger kvistkniv 
2Included in Left delimbing knife / 2Ingår i Vänster kvistkniv 
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Bild 
03/303 LOWER DELIMBING KNIFE / 

NEDRE KVISTKNIV 

Struktur  
005102 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 032015 1 120044- 
Delimbing knife 
cmpl. Kvistkniv kmpl.  

2 0102471 1 - "  - Welded shaft Svetstapp  
3 516002 1 - "  - Cotter pin Saxpinne 6.3x50 

4 010185 1 - "  - 
Hydraulic 
cylinder Hydraulcylinder Ø25/16 – 154 

5 502056 2 - "  - Nut Mutter M12 Locking 
Low / Låg 

6 010169 1 - "  - Pin Axel Ø25 L= 84 mm 

7 503013 1 - "  - Washer Bricka BRB FZB 
17x30x3.0 

8 502705 1 - "  - Nut Mutter M16 Locking 
Low / Låg 

9 010170 1 - "  - Spacer Distans  

10 010178-1 1 - "  - Pin Axel Ø35  
L= 145 mm 

11 601200 4 - "  - Copper seal Kopparbricka 13x19x1.5 
12 601060 2 - "  - Banjo screw Banjoskruv G 1/4" 
13 641432 1 - "  - Hydraulic hose Hydraulslang  
14 641471 1 - "  - Hydraulic hose Hydraulslang  
15 601028 2 - "  - Adapter Adapter G 1/4" UF 
16 601101 2 - "  - Bonded seal Tredobricka 1/4" 

17 601220 1 - "  - Adapter Adapter G 1/4" IR –  
UF 45 

18 507002 Req / 
Erf 

- "  - Shim Shims 36x45x0.5 

 507003 Req / 
Erf 

- "  - Shim Shims 36x45x0.3 

 
1Included in Delimbing knife cmpl. / 1Ingår i Kvistkniv kmpl. 
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Bild 
03/012 UPPER DELIMBING KNIFE, ANALOG KNIFE SENSOR / 

ÖVRE KVISTKNIV, ANALOG KNIVSENSOR 

Struktur  
005003-2 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 032020 1 120113- 
Delimbing knife 
cmpl. Kvistkniv kmpl.  

2 0171221 1 - "  - Pin Axel Ø35  
L= 142 mm 

3 010501 1 - "  - Screw Skruv  

4 503013 1 - "  - Washer Bricka BRB FZB 
17x30x3.0 

5 502750 1 - "  - Nut Mutter M14 Mid – grip 
6 010911 1 - "  - Washer Bricka  
7 010910 1 - "  - Spacer Distans  

8 507010 Req / 
Erf 

- "  - Shim Shims 14x20x0.5 

9 505003 1 - "  - Screw Skruv M6S M8x55 
12.9 

10 010967 1 - "  - Arm Momentarm  

11 503006 1 - "  - Washer Bricka BRB FZB 
8.4x16x1.5 

12 502054 1 - "  - Nut Mutter M8 Locking 
Low / Låg 

13 526006 1 - "  - Spring Fjäder  
14 010981 1 - "  - Screw Skruv  
15 502007 1 - "  - Nut Mutter M6M M12 
16 502701 1 - "  - Nut Mutter M12x1.25 

172 401289 1 - "  - 
Magnetic sensor 
cmpl. 

Magnetgivare 
kmpl. Analog 

18 4012882 1 - "  - Magnetic sensor Magnetgivare  
19 5140542 1 - "  - Magnetic screw Magnetskruv  
20 018395 1 - "  - Protective plate Skyddsplåt  

21 500023 4 - "  - Screw Skruv M6S M6x16  
8.8 FZB 

22 503065 4 - "  - Washer Bricka M6 Nordlock 

23 6150472 1 - "  - Protective hose Skyddsslang 10x6.7  
0.5 M 

 
1Included in Delimbing knife cmpl. / 1Ingår i Kvistkniv kmpl. 
2Included in Magnetic sensor cmpl. / 2Ingår i Magnetgivare kmpl. 
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Bild 
03/016 UPPER DELIMBING KNIFE, DIGITAL KNIFE SENSOR / 

ÖVRE KVISTKNIV, DIGITAL KNIVSENSOR 

Only with IT/PC / Endast med IT/PC 

Struktur  
005003-2 
033062 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärknin
g 

11 032020 1 120044- 
Delimbing knife 
cmpl. Kvistkniv kmpl.  

2 0171221 1 - "  - Pin Axel Ø35  
L= 142 mm 

3 502750 1 - "  - Nut Mutter M14  
Mid – grip 

4 503013 1 - "  - Washer Bricka BRB FZB 
17x30x3.0 

5 010911 1 - "  - Washer Bricka  
6 010910 1 - "  - Spacer Distans  

7 507010 Req / 
Erf 

- "  - Shim Shims 14x20x0.5 

8 010501 1 - "  - Screw Skruv  

9 505003 1 - "  - Screw Skruv M6S M8x55  
12.9 

10 010967 1 - "  - Arm Momentarm  

11 503006 1 - "  - Washer Bricka BRB FZB 
8.4x16x1.5 

12 502054 1 - "  - Nut Mutter M8 Locking  
Low / Låg 

 
1Included in Delimbing knife cmpl./ 1Ingår i Kvistkniv kmpl. 
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Bild 
03/016 

UPPER DELIMBING KNIFE, DIGITAL KNIFE SENSOR / 
ÖVRE KVISTKNIV, DIGITAL KNIVSENSOR 

ONLY WITH IT/PC / ENDAST MED IT/PC 

Struktur  
005003-2 
033062 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärknin
g 

13 526006 1 120044- Spring Tryckfjäder  
14 010981 1 - "  - Adjuster screw Spännskruv  
15 502007 1 - "  - Nut Mutter M6M M12 
16 502701 1 - "  - Nut Mutter M12x1.25 
17 010980 1 - "  - Magnetic screw Magnetskruv  

18 500023 4 - "  - Screw Skruv M6S M6x16 
8.8 FZB 

19 503065 4 - "  - Washer Bricka M6 Nordlock 
20 016929 1 - "  - Sensor holder Sensorhållare Ø10.8 

212 013007 1 - "  - 
Magnetic sensor 
cmpl. Magnetgivare kmpl.  

22 5260152 1 - "  - Spring Fjäder  
23 503004 1 - "  - Washer Bricka 6.4x12x1.5 
24 401774 1 - "  - Cable sleeve Kabelförskruvning M20x1.5 
25 615019 1 - "  - Protective hose Skyddsslang 0.5 M 

26 500046 1 - ”  - Screw Skruv M6S M8x30 
8.8 FZB 

 
2Included in Magnetic sensor cmpl. / 2Ingår i Magnetgivare kmpl. 
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Bild 
03/026 DELIMBING UNIT / 

KVISTNINGSENHET 

Struktur  
005101 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 032014 1 120044- 
Delimbing knife 
cmpl. Kvistkniv kmpl. Right / Höger 

22 032013 1 - "  - 
Delimbing knife 
cmpl. Kvistkniv kmpl. Left / Vänster 

3 5120121, 2 2 - "  - Bushing Bussning 35x30 
4 5120011, 2 1 - "  - Bushing Bussning 20x20 
5 625001 2 - "  - Grease nipple Smörjnippel KR 1/8" 90 
6 503060 3 - "  - Washer Bricka M12 Nordlock 

7 500091 2 - "  - Screw Skruv M6S M12x30 
8.8 FZB 

8 017535 2 120016- Pin Axel Ø35  
L= 208 mm 

9 013872 2 120044- Guide washer Styrbricka  

10 011021 1 - "  - 
Hydraulic 
cylinder Hydraulcylinder Left / Vänster 

11 011022 1 - "  - 
Hydraulic 
cylinder Hydraulcylinder Right / Höger 

12 010150 4 - "  - Pin Axel Ø20  
L= 51.5 mm 

13 516001 4 - "  - Cotter pin Saxpinne 5x32 FZB 
14 625000 4 - "  - Grease nipple Smörjnippel KR 1/8" R 
15 601200 8 - "  - Copper seal Kopparbricka 13x19x1.5 
16 601060 4 - "  - Banjo screw Banjoskruv R 1/4" 
17 641416 1 - "  - Hydraulic hose Hydraulslang  
18 641415 1 - "  - Hydraulic hose Hydraulslang  
19 641487 1 - "  - Hydraulic hose Hydraulslang  
20 641414 1 - "  - Hydraulic hose Hydraulslang  
21 601101 3 - "  - Bonded seal Tredobricka 1/4” 

22 601028 1 - "  - Adapter Adapter R 1/4" UF –  
R 1/4" UF 

23 602020 1 - "  - Elbow Vinkeladapter R 1/4" UF – UF 

24 507002 Req / 
Erf 

- "  - Shim Shims 36x45x0.5 

 507003 Req / 
Erf 

- "  - Shim Shims 36x45x0.3 

25 601253 2 - "  - Nut Mutter R 1/4" 

26 601210 2 - "  - Bulkhead Skott-
genomgång R 1/4" UF 

 
1Included in Right delimbing knife / 1Ingår i Höger kvistkniv 
2Included in Left delimbing knife / 2Ingår i Vänster kvistkniv 
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Bild 
03/303 LOWER DELIMBING KNIFE / 

NEDRE KVISTKNIV 

Struktur  
005102 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 032015 1 120044- 
Delimbing knife 
cmpl. Kvistkniv kmpl.  

2 0102471 1 - "  - Welded shaft Svetstapp  
3 516002 1 - "  - Cotter pin Saxpinne 6.3x50 

4 010185 1 - "  - 
Hydraulic 
cylinder Hydraulcylinder Ø25/16 – 154 

5 502056 2 - "  - Nut Mutter M12 Locking 
Low / Låg 

6 010169 1 - "  - Pin Axel Ø25 L= 84 mm 

7 503013 1 - "  - Washer Bricka BRB FZB 
17x30x3.0 

8 502705 1 - "  - Nut Mutter M16 Locking 
Low / Låg 

9 010170 1 - "  - Spacer Distans  

10 010178-1 1 - "  - Pin Axel Ø35  
L= 145 mm 

11 601200 4 - "  - Copper seal Kopparbricka 13x19x1.5 
12 601060 2 - "  - Banjo screw Banjoskruv G 1/4" 
13 641432 1 - "  - Hydraulic hose Hydraulslang  
14 641471 1 - "  - Hydraulic hose Hydraulslang  
15 601028 2 - "  - Adapter Adapter G 1/4" UF 
16 601101 2 - "  - Bonded seal Tredobricka 1/4" 

17 601220 1 - "  - Adapter Adapter G 1/4" IR –  
UF 45 

18 507002 Req / 
Erf 

- "  - Shim Shims 36x45x0.5 

 507003 Req / 
Erf 

- "  - Shim Shims 36x45x0.3 

 
1Included in Delimbing knife cmpl. / 1Ingår i Kvistkniv kmpl. 
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Bild 
03/012 UPPER DELIMBING KNIFE, ANALOG KNIFE SENSOR / 

ÖVRE KVISTKNIV, ANALOG KNIVSENSOR 

Struktur  
005003-2 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 032020 1 120113- 
Delimbing knife 
cmpl. Kvistkniv kmpl.  

2 0171221 1 - "  - Pin Axel Ø35  
L= 142 mm 

3 010501 1 - "  - Screw Skruv  

4 503013 1 - "  - Washer Bricka BRB FZB 
17x30x3.0 

5 502750 1 - "  - Nut Mutter M14 Mid – grip 
6 010911 1 - "  - Washer Bricka  
7 010910 1 - "  - Spacer Distans  

8 507010 Req / 
Erf 

- "  - Shim Shims 14x20x0.5 

9 505003 1 - "  - Screw Skruv M6S M8x55 
12.9 

10 010967 1 - "  - Arm Momentarm  

11 503006 1 - "  - Washer Bricka BRB FZB 
8.4x16x1.5 

12 502054 1 - "  - Nut Mutter M8 Locking 
Low / Låg 

13 526006 1 - "  - Spring Fjäder  
14 010981 1 - "  - Screw Skruv  
15 502007 1 - "  - Nut Mutter M6M M12 
16 502701 1 - "  - Nut Mutter M12x1.25 

172 401289 1 - "  - 
Magnetic sensor 
cmpl. 

Magnetgivare 
kmpl. Analog 

18 4012882 1 - "  - Magnetic sensor Magnetgivare  
19 5140542 1 - "  - Magnetic screw Magnetskruv  
20 018395 1 - "  - Protective plate Skyddsplåt  

21 500023 4 - "  - Screw Skruv M6S M6x16  
8.8 FZB 

22 503065 4 - "  - Washer Bricka M6 Nordlock 

23 6150472 1 - "  - Protective hose Skyddsslang 10x6.7  
0.5 M 

 
1Included in Delimbing knife cmpl. / 1Ingår i Kvistkniv kmpl. 
2Included in Magnetic sensor cmpl. / 2Ingår i Magnetgivare kmpl. 
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Bild 
03/016 UPPER DELIMBING KNIFE, DIGITAL KNIFE SENSOR / 

ÖVRE KVISTKNIV, DIGITAL KNIVSENSOR 

Only with IT/PC / Endast med IT/PC 

Struktur  
005003-2 
033062 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärknin
g 

11 032020 1 120044- 
Delimbing knife 
cmpl. Kvistkniv kmpl.  

2 0171221 1 - "  - Pin Axel Ø35  
L= 142 mm 

3 502750 1 - "  - Nut Mutter M14  
Mid – grip 

4 503013 1 - "  - Washer Bricka BRB FZB 
17x30x3.0 

5 010911 1 - "  - Washer Bricka  
6 010910 1 - "  - Spacer Distans  

7 507010 Req / 
Erf 

- "  - Shim Shims 14x20x0.5 

8 010501 1 - "  - Screw Skruv  

9 505003 1 - "  - Screw Skruv M6S M8x55  
12.9 

10 010967 1 - "  - Arm Momentarm  

11 503006 1 - "  - Washer Bricka BRB FZB 
8.4x16x1.5 

12 502054 1 - "  - Nut Mutter M8 Locking  
Low / Låg 

 
1Included in Delimbing knife cmpl./ 1Ingår i Kvistkniv kmpl. 
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Bild 
03/016 

UPPER DELIMBING KNIFE, DIGITAL KNIFE SENSOR / 
ÖVRE KVISTKNIV, DIGITAL KNIVSENSOR 

ONLY WITH IT/PC / ENDAST MED IT/PC 

Struktur  
005003-2 
033062 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärknin
g 

13 526006 1 120044- Spring Tryckfjäder  
14 010981 1 - "  - Adjuster screw Spännskruv  
15 502007 1 - "  - Nut Mutter M6M M12 
16 502701 1 - "  - Nut Mutter M12x1.25 
17 010980 1 - "  - Magnetic screw Magnetskruv  

18 500023 4 - "  - Screw Skruv M6S M6x16 
8.8 FZB 

19 503065 4 - "  - Washer Bricka M6 Nordlock 
20 016929 1 - "  - Sensor holder Sensorhållare Ø10.8 

212 013007 1 - "  - 
Magnetic sensor 
cmpl. Magnetgivare kmpl.  

22 5260152 1 - "  - Spring Fjäder  
23 503004 1 - "  - Washer Bricka 6.4x12x1.5 
24 401774 1 - "  - Cable sleeve Kabelförskruvning M20x1.5 
25 615019 1 - "  - Protective hose Skyddsslang 0.5 M 

26 500046 1 - ”  - Screw Skruv M6S M8x30 
8.8 FZB 

 
2Included in Magnetic sensor cmpl. / 2Ingår i Magnetgivare kmpl. 

 
 
 
 



Log Max 928 
Delimbing unit / Kvistningsenhet 

TA-2019/001-120044- 

 

 
 
 
 
 
 
 
 
 
 
 

SPARE PARTS MANUAL / 
RESERVDELSMANUAL 

 
 
 
 
 
 
 
 
 
 
 
Chapter Contents / 
Kapitel Innehåll 
 
 
2. Frame with protective cover / 
 Ram med skyddshuv 
 
3. Delimbing unit / 
 Kvistningsenhet 
 
4. Felling unit / 
 Fällenhet 
 
5. Feeding unit / 
 Matningsenhet 
 
6. Saw unit / 
 Sågenhet 
 
7. Hydraulic system / 
 Hydraulsystem 
 
8. Electrical system / 
 Elsystem 
 
9. Accessories optional equipment / 
 Tillbehör 
 

 



Log Max 928 
Felling unit / Fällenhet 

TA-2019/001-120044- 

 
4:1 

 
Log Max 928 

 

Spare parts manual / Reservdelsmanual 
 

4. Felling unit / Fällenhet 
 
 
 

 
 

Contents / Innehåll 
 
Felling link / Fällänk ............................................................................................................. 3 
Felling link / Fällänk ............................................................................................................. 5 
 
  

Log Max



Log Max 928 
Felling unit / Fällenhet 

TA-2019/001-120044- 

 
4:2 

 
 
 
 
 

 
  

35

17

33

19

4

04
   007

Log Max 928

100 Nm
70 lbf

Loctite 602

80 Nm
60 lbf

32

30

34
7

6
5

8
9

11
12

10 2

3

1

4
3

14

13

18
16

15

31

23

2122

20
24

25

27

26

28

28

29

*

*

Log Max 928 
Felling unit / Fällenhet 

TA-2019/001-120044- 

 
4:3 

 
Bild 
04/007 FELLING LINK / 

FÄLLÄNK 

Struktur  
005103-2 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 033069 1 120044- Felling link Fällänk With rotator GV4 / 
Med rotator GV4 

2 5120011 1 - "  - Bushing Bussning 20x20 
3 5120121 2 - "  - Bushing Bussning 35x30 
4 6250001 2 - "  - Grease nipple Smörjnippel KR 1/8” R 

5 5000211 2 - "  - Screw Skruv M6S M6x12  
8.8 FZB 

6 5030651 2 - "  - Washer Bricka M6 Nordlock 
7 0128451 1 - "  - Rubber damper Anslagsbuffert  

8 503015 1 - "  - Washer Bricka BRB FZB  
26x45x4 

 503046 (1) - "  - Washer Bricka BRFB  
31x58x4  

9 502064 1 - "  - Nut Mutter M30 Locking 
 502901 (1) - "  - Nut Mutter 1” Locking 

10 500102 3 - "  - Screw Skruv M6S M12x90  
8.8 

 500101 (3) - "  - Screw Skruv M6S M12x80  
8.8 FZB 

11 503009 3 - "  - Washer Bricka BRB FZB 
12x22x2.0 

12 502056 3 - "  - Nut Mutter M12 Locking  
Low / Låg 

13 010178-2 1 - "  - Pin Axel Ø35 L= 168 mm 
14 516002 1 - "  - Cotter pin Saxpinne 6.3x50 

15 010340-1 Req / 
Erf 

- "  - Shim Shims 1.0 mm 

 010340-2 Req / 
Erf 

- "  - Shim Shims 2.0 mm 

16 010865 1 - "  - Lug Anslagsklack  

17 507002 Req / 
Erf 

- "  - Shim Shim 36x45x0.5 

17 507003 Req / 
Erf 

- "  - Shim Shim 36x45x0.3 

18 501046 2 - "  - Screw Skruv MC6S M6x20  
12.9 

 
1Included in Felling link / 1Ingår i Fällänk 

  



Log Max 928 
Felling unit / Fällenhet 

TA-2019/001-120044- 

 
4:4 

 
 
 
 
 

 
  

35

17

33

19

4

04
   007

Log Max 928

100 Nm
70 lbf

Loctite 602

80 Nm
60 lbf

32

30

34
7

6
5

8
9

11
12

10 2

3

1

4
3

14

13

18
16

15

31

23

2122

20
24

25

27

26

28

28

29

*

*

Log Max 928 
Felling unit / Fällenhet 

TA-2019/001-120044- 

 
4:5 

 
Bild 
04/007 FELLING LINK / 

FÄLLÄNK 

Struktur  
005103-2 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

19 618033 1 120044- Rotator Rotator GV4V 
 618037 1 - "  - Rotator Rotator GV4 E V 
 618049 1 - "  - Seal kit P-sats GV4 

20 011021 1 - "  - 
Hydraulic 
cylinder Hydraulcylinder 40/20 

21 010150 2 - "  - Pin Axel Ø20 L= 51.5 mm 
22 516001 2 - "  - Cotter pin Saxpinne 5x32 
23 625001 1 - "  - Grease nipple Smörjnippel KR 1/8" 90 
24 601200 4 - "  - Copper seal Kopparbricka 13x19x1.5 
25 601060 2 - "  - Banjo screw Banjoskruv R 1/4" 
26 641430 1 - "  - Hydraulic hose Hydraulslang  
27 641431 1 - "  - Hydraulic hose Hydraulslang  

28 601028 2 - "  - Adapter Adapter R 1/4" UF –  
R 1/4" UF 

29 601101 2 - "  - Bonded seal Tredobricka 1/4” 
30 011717 1 - "  - Hose holder Slanghållare  

31 505011 1 - "  - Screw Låsskruv M6S M30x130 
8.8 FZB 

 010295 (1) - "  - Screw Låsskruv  

32 500068 2 - "  - Screw Skruv M6S M10x25  
8.8 FZB 

33 503057 2 - "  - Washer Bricka M10 Nordlock 
34 011569 1 - "  - Shim Shims  
35 013239 1 - "  - Security chain Säkerhetskedja  
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Bild 
05/008 FEED ROLLER ARMS / 

MATARHJULSARMAR 

Struktur  
005104 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 032024 1 120044- 
Feed roller arm 
cmpl. 

Matarhjulsarm 
kmpl. Right / Höger 

22 032023 1 - "  - 
Feed roller arm 
cmpl. 

Matarhjulsarm 
kmpl. Left / Vänster 

3 5120121, 2 4 - "  - Bushing Bussning 35x30 
4 5120011, 2 2 - "  - Bushing Bussning 20x20 
5 625000 4 - "  - Grease nipple Smörjnippel KR 1/8" R 

6 010178-2 2 - "  - Pin Axel Ø35  
L= 168 mm 

7 516002 2 - "  - Cotter pin Saxpinne 6.3x50 

8 507002 Req / 
Erf 

- "  - Shim Shims 36x45x0.5 

 507003 Req / 
Erf 

- "  - Shim Shims 36x45x0.3 

9 011020 2 - "  - Hydraulic 
cylinder Hydraulcylinder Ø40/25 – 103  

10 010150 4 - "  - Pin Axel Ø20  
L= 51.5 mm 

11 516001 4 - "  - Cotter pin Saxpinne 5x32 

12 610120 1 - “  - Accumulator Ackumulator 
0.16 L – 0 Bar 
Emty / Oladdad 

 610114 1 - “  - Accumulator Ackumulator 
0.16 L – 85 Bar 
Loaded / Laddad 

13 6250011, 2 2 - "  - Grease nipple Smörjnippel G 1/8" 90 
14 601200 10 - "  - Copper seal Kopparbricka 13x19x1.5 
15 601060 5 - "  - Banjo screw Banjoskruv R 1/4" 
16 641472 1 - "  - Hydraulic hose Hydraulslang  
17 641473 1 - "  - Hydraulic hose Hydraulslang  
18 641433 1 - "  - Hydraulic hose Hydraulslang  
19 641434 1 - "  - Hydraulic hose Hydraulslang  
20 601210 2 - "  - Bulkhead Skottgenomgång R 1/4" UF 
21 601101 2 - "  - Bonded seal Tredobricka 1/4" 
22 601253 2 - "  - Nut Mutter R 1/4" 
 
1Included in Right feed roller arm cmpl./ 1Ingår i Höger matarhjulsarm kmpl. 
2Included in Left feed roller arm cmpl./ 2Ingår i Vänster matarhjulsarm kmpl. 
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Bild 
05/008 

FEED ROLLER ARMS / 
MATARHJULSARMAR 

Struktur  
005104 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

23 016465 2 123301- Clamp Klamma  
24 503055 2 - "  - Washer Bricka M8 Nordlock 
25 017992 2 121751- Protective bar Skyddsbygel  

26 500091 4 - "  - Screw Skruv M6S M12x30  
8.8 FZB 

27 501072 1 123301- Screw Skruv MC6S M8x35 
12.9 

28 602011 2 121751- T-coupling T-koppling 1/4" UF UFM 
UF 

29 503060 6 - "  - Washer Bricka M12 Nordlock 

30 602059 1 - "  - Adapter Adapter R 1/2" – R 1/4" 
UF – IF 

31 012152 2 120044- Pin Axeltapp  

323 010931 2 - "  - Tie rod cmpl. Parallellstag 
kmpl.  

33 0109303 2 - "  - Arm Parallellstag  

34 0152203 4 - "  - Spherical 
bushing Länklager GE 12E 

35 502056 4 - "  - Nut Mutter M12 Locking 
Low / Låg 

36 501070 1 - "  - Screw Skruv MC6S M8x25 
12.9 

 
3Included in Tie rod cmpl. / 3Ingår i Parallellstag kmpl. 
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Bild 
05/332 FEED ROLLER MOTORS / 

MATARHJULSMOTORER 

Struktur  
005105 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 609044 2 120044- 
Hydraulic motor 
cmpl. 

Matarhjulsmotor 
kmpl. 364 cm3 

2 537010 10 - "  - Wheel nut Fälgmutter  
3 537011 10 - “  - Wheel stud Fälgskruv  
4 601261 1 - "  - Test point Mätuttag 1/4" 

5 501109 12 - "  - Screw Skruv MC6S M12x30 
12.9 

6 503060 12 - "  - Washer Bricka M12 Nordlock 
7 601250 2 - "  - Nut Mutter R 1/2" 
8 601103 2 - ”  - Bonded seal Tredobricka 1/2” 
9 615051 2 - “  - Hose cover Slangskydd L= 0.35M 2” 
10 641508 1 - “  - Hydraulic hose Hydraulslang  
11 641506 1 - “  - Hydraulic hose Hydraulslang  
12 641507 1 - ”  - Hydraulic hose Hydraulslang  
13 641509 1 - “  - Hydraulic hose Hydraulslang  
14 641511 1 - “  - Hydraulic hose Hydraulslang  
15 641510 1 - ”  - Hydraulic hose Hydraulslang  
16 641417 1 - "  - Hydraulic hose Hydraulslang  
17 641418 1 - "  - Hydraulic hose Hydraulslang  
18 601102 2 - ”  - Bonded seal Tredobricka 3/8” 

19 602080 1 - “  - Adapter Adapter 1/4” – 3/8”  
IR – IR 

20 602020 1 - “  - Elbow Vinkeladapter R 1/4” UF – UF 

21 602055 1 - “  - Adapter Adapter R 1/4" – R 1/4" 
UF – IF 

22 601101 1 - ”  - Bonded seal Tredobricka 1/4" 
23 601103 4 - "  - Bonded seal Tredobricka 1/2" 

24 601036 4 - "  - Adapter Adapter R 1/2" UF –  
R 1/2" UF 

24 601204 4 - "  - Copper seal Kopparbricka 21x27x1.5 
25 601243 2 - "  - Adapter Adapter R 1/2" UF – IR 
26 601023 2 - "  - T-adapter T-adapter R 1/2" UF – UF- 
27 601212 4 - "  - Bulkhead Skottgenomgång R 1/2" UF 
28 617001 2 - ”  - Check valve Backventil R 3/8” 
29 601032 2 - "  - Adapter Adapter R 3/8" – R 3/8" 

30 602026 2 - "  - Elbow Vinkeladapter R 1/2" UF – IF 
90 
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Bild 
05/272 FEED ROLLERS, V – STEEL / 

MATARHJUL, V – STÅL 

Struktur  
033064 
033065 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärknin
g 

11 032094 2 120044- Feed roller V-steel Matarhjul V-stål ”S” 
22 032095 2 - "  - Feed roller V-steel Matarhjul V-stål ”E” 

3 0166331 Req / 
Erf 

- "  - Bar Ribba ”S” 

4 0170822 Req / 
Erf 

- "  - Bar Ribba ”E” 

 
1Included in Feed roller V-steel S./ 1Ingår i Matarhjul V-stål S. 
2Included in Feed roller V-steel E./ 2Ingår i Matarhjul V-stål E. 
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Bild 
06/022 SAW UNIT / 

SÅGENHET 

Struktur  
005013-ESB 
005107 
033082 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 609000 1 120044- Saw motor Sågmotor F11-10 
 0104991 1 - "  - Seal kit Packningssats  
 5540071 1 - "  - Seal P-box  
 5540191 1 - "  - Spline Axelkil  
2 010100 2 - "  - Bracket Fäste  

3 501092 4 - "  - Screw Skruv MC6S M10x40 
12.9 

4 503057 4 - "  - Washer Bricka M10 Nordlock 
5 601000 3 - "  - Hex plug Insexplugg 1/8" R 
6 625000 1 - "  - Grease nipple Smörjnippel KR 1/8" R 
7 513003 2 - "  - Screw Skruv MS6SS M5x8 
8 543153 1 - "  - O-ring O-ring 152.07x2.62 
9 517001 1 - "  - Circlip Låsring SB 170 
10 508002 1 - "  - Bearing Kullager 16022 
112 011692 1 - "  - Saw bracket Svärdfäste  
12 0116952 1 - "  - Pin Axeltapp  
13 011185 1 - “  - Extender Förlängare  
14 011169 1 - "  - Magnetic flag Magnetflagga  

15 500023 1 - "  - Screw Skruv M6S M6x16 8.8 
FZB 

16 503065 2 - "  - Washer Bricka M6 Nordlock 
17 540014 1 - “  - O-ring O-ring 17.1x1.6 
18 011671 1 - "  - Screw Skruv L= 53 mm 
19 011670 1 - "  - Screw Skruv L= 48 mm 
20 011597 1 - "  - Centerpiece Centrumtapp  
21 543002 1 - "  - O-ring O-ring 114.5x3.0 
22 010093 1 - "  - Chain guide Kedjestyrning Upper / Övre 
23 010094 1 - "  - Sprocket Kedjehjul  
24 010095 1 - "  - Chain guide Kedjestyrning Lower / Nedre 
25 011225 1 - "  - Chain catcher Kedjefångare  
26 010679 1 - "  - Spacer Distans Lower / Nedre 

27 501050 1 - "  - Screw Skruv MC6S M6x35 
12.9 

 
1Included in Saw motor / 1Ingår i Sågmotor 
2Included in Saw bracket / 2Ingår i Svärdfäste 
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Bild 
06/022 

SAW UNIT / 
SÅGENHET 

Struktur  
005013-ESB 
005107 
033082 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

28 549212 Req / 
Erf 120044- Shim Shims 20 – 0.5 mm 

 549213 Req / 
Erf 

- “  - Shim Shims 20 – 1.0 mm 

29 010678 1 - “  - Spacer Distans Upper / Övre 
30 549102 1 - “  - Sprocket Kedjedrev F11-10/9 
31 549418-048 1 - “  - Saw bar Svärd 18H 48CM 
32 549018-058 1 - “  - Saw chain Sågkedja 18H 58DL 
33 017547 1 - “  - Thrust plate Tryckbricka  
34 010098 1 - “  - Adjuster lug Justerklack  

35 505016 1 - “  - Screw Skruv MC6S M6x85 
10.9 

36 502053 1 - “  - Nut Mutter M6 Locking 
Low / Låg 

37 502705 4 - “  - Nut Mutter M16 Locking 
Low / Låg 

38 011184 1 - “  - 
Hydraulic 
cylinder 

Hydraul-
cylinder Ø25/16 – 139  

40 010169 1 - “  - Pin Axel Ø25 L= 84 mm 

41 503013 1 - “  - Washer Bricka BRB FZB 
17x30x3.0 

42 502056 1 - “  - Nut Mutter M12 Locking 
Low / Låg 

43 010170 1 - “  - Spacer Distans  
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Bild 
06/024 SAW HYDRAULICS / 

SÅGHYDRAULIK 

Struktur  
005107 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 011761 1 120044- Manifold Ventilblock  
2 601062 1 - "  - Banjo screw Banjoskruv G 1/2" 

3 602055 1 - "  - Adapter Adapter R 1/4" – R 1/4" 
UF – IF 

4 601060 4 - "  - Banjo screw Banjoskruv R 1/4" 
5 601200 8 - "  - Copper seal Kopparbricka 13x19x1.5 
6 601104 4 - "  - Bonded seal Tredobricka 3/4" 
7 013345 2 - "  - Banjo screw Banjoskruv R 1/2" 
8 602113 3 - "  - Seal ring Tätningsring 1/2" 

9 601037 2 - "  - Adapter Adapter R 1/2" UF –  
R 3/4" UF 

10 601102 2 - "  - Bonded seal Tredobricka 3/8" 

11 601053 2 - "  - Adapter Adapter R 3/4" UF –  
R 1/2" IF 

12 602059 1 - "  - Adapter Adapter R 1/2" – R 1/4" 
UF – IF 

13 601101 1 - "  - Bonded seal Tredobricka 1/4" 
14 601103 3 - "  - Bonded seal Tredobricka 1/2" 

15 601028 1 - "  - Adapter Adapter R 1/4" UF –  
R 1/4" UF 

16 601036 1 - "  - Adapter Adapter R 1/2" UF –  
R 1/2" UF 

17 641428 1 - "  - Hydraulic hose Hydraulslang  
18 641439 1 - "  - Hydraulic hose Hydraulslang  
19 641425 1 - "  - Hydraulic hose Hydraulslang  
20 641424 1 - "  - Hydraulic hose Hydraulslang  
21 641457 1 - "  - Hydraulic hose Hydraulslang  

22 602020 1 - "  - Elbow Vinkeladapter 
R 1/4" UF – UF 
Adjustable / 
Ställbar 

23 602052 1 - "  - Adapter Adapter R 3/8" UF –  
R 1/4" IF 
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Bild 
06/025 

MANIFOLD / 
VENTILBLOCK 

Struktur  
011761 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 601001 4 120044- Hex plug Insexplugg 1/4" R 
2 601101 4 - "  - Bonded seal Tredobricka 1/4" 
31 619005 1 - "  - Valve cmpl. Ventil kmpl. 14 – 70 bar PLD 
4 5400701 1 - "  - O-ring O-ring 13.3x2.4 
5 613013 1 - "  - Orifice Strypskruv M6 – 0.9 mm 
6 601000 2 - "  - Hex plug Insexplugg 1/8" R 
7 601100 2 - "  - Bonded seal Tredobricka 1/8” 
 

1Included in Valve cmpl. / 1Ingår i Ventil kmpl. 
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Bild 
06/430 CHAIN LUBRICATION – EASY GREASY / 

KEDJESMÖRJNING EASY GREASY 

Struktur  
005014-24 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 033027 1 120044- Pump cmpl. Pump kmpl.  
2 540074 1 - "  - O-ring  O-ring 17.3x2.4 
3 622061 1 - "  - Clamp Klamma   
4 015188 1 - "  - Cover Skyddskåpa  

5 501052 2 - "  - Screw Skruv MC6S M6x45 
12.9 

6 501048 1 - "  - Screw Skruv MC6S M6x25 
12.9 

7 503065 5 - "  - Washer Bricka M6 Nordlock 

8 501054 2 - "  - Screw Skruv MC6S M6x55 
12.9 

9 601101 3 - "  - Bonded seal Tredobricka 1/4" 
10 601060 1 - "  - Banjo screw Banjoskruv R 1/4” 

11 601028 1 - "  - Adapter Adapter 
R 1/4”UF –  
R 1/4" UF 

12 641441 1 - "  - Hydraulic hose Hydraulslang  
13 640202 1 - "  - Hydraulic hose Hydraulslang  
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Bild 
06/370 

EASY GREASY PUMP / 
EASY GREASY PUMP 

Struktur  
033027 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 016282 1 120044- Pump housing Pumphus  
21 613062 1 - "  - Solenoid Magnetspole 24V 
3 5401201 1 - "  - O-ring O-ring 21.82x3.53 
4 5430572 1 - "  - O-ring O-ring 9.0x1.0 
5 5401211 1 - "  - O-ring O-ring 17.17x1.78 
6 016426 1 - "  - Spacer Distans  
7 010897 1 - "  - Piston Kolv 0.20 cm3 
8 526005 1 - "  - Spring Fjäder  
92 617016 2 - "  - Check valve Backventil  
10 5430132 1 - "  - O-ring O-ring 9.5x1.0  
11 620302 1 - "  - Strainer Sil  
12 543012 1 - "  - O-ring O-ring 27.6x2.4 
 
1Included in Solenoid / 1Ingår i Magnetspole 
2Included in Check valve / 2Ingår i Backventil 
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Contents / Innehåll 

 
Interconnection of main manifolds / Sammankoppling av huvudblock ................................. 5 
Right manifold / Höger ventilblock ....................................................................................... 7 
Left manifold L – 90 / Vänster ventilblock L – 90 ................................................................. 9 

Inlet manifold S01 / Inloppsblock S01 ............................................................................. 11 
Feed section S02 / Matningssektion S02 ........................................................................ 13 
Saw section S03 / Sågsektion S03 ................................................................................. 15 
End section S04/ Ändsektion S04 ................................................................................... 17 
Check valve / Återfyllnadsventil ...................................................................................... 19 
Feed reducer / Matarreducerare ..................................................................................... 21 
Pilot reducer / Pilotreducerare ........................................................................................ 23 
Pilot valve / Förstyrventil ................................................................................................. 25 
Relief valves / Chockventiler ........................................................................................... 27 

Lower manifold / Nedre ventilblock .................................................................................... 29 
Hydraulic cylinder Ø25/16 – 30 / Hydraulcylinder Ø25/16 – 30 .......................................... 31 
Hydraulic cylinder Ø25/16 – 139  / Hydraulcylinder Ø25/16 – 139 ..................................... 33 
Hydraulic cylinder Ø25/16 – 154 / Hydraulcylinder Ø25/16 – 154 ...................................... 35 
Hydraulic cylinder Ø40/20 / Hydraulcylinder Ø40/20 ......................................................... 37 
Hydraulic cylinder Ø40/20 / Hydraulcylinder Ø40/20 ......................................................... 39 
Hydraulic cylinder Ø40/25 – 103 / Hydraulcylinder Ø40/25 – 103 ...................................... 41 
 
  



Log Max 928 
Hydraulic system / Hydraulsystem 

TA-2019/001-120044- 

 
7:4 

 
  

Log Max 928

14

16

14 13

13

12

23

22

22

13

13

21
25

20

24

19
18

77

6

5

1

8
9

11
10

26

14 13

3
4

2

17

DR

T1 P1
T2

P2

P2

P2

P2

TNB

T2

TE

15

Log Max 928 
Hydraulic system / Hydraulsystem 

TA-2019/001-120044- 

 
7:5 

 
Bild 
07/462 INTERCONNECTION OF MAIN MANIFOLDS / 

SAMMANKOPPLING AV HUVUDBLOCK 

Struktur  
005118 
033017 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 614010-01 1 120044-- Manifold Ventilblock L-90 
2 012506 3 - "  - Spacer Distans  

3 500072 3 - "  - Screw Skruv M6S M10x45  
8.8 FZB 

4 503075 3 - "  - Washer Bricka M10 Nordlock 
Wide / Stor 

5 601104 2 - "  - Bonded seal Tredobricka 3/4” 
6 011173 2 - "  - Bulkhead Skottgenomgång G 3/4" – G 3/4" 

 011174 (2) - "  - Bulkhead Skottgenomgång R 3/4" –  
JIC 1 1/16 

7 011205 4 - "  - Nut Mutter R 3/4 
 011177 (4) - "  - Nut Mutter JIC 1 – 1/16 

8 601036 1 - "  - Adapter Adapter R 1/2"UF –  
R 1/2" UF 

 608005 (1) - "  - Adapter Adapter R 1/2" – 7/8" 
JIC 

9 601103 2 - "  - Bonded seal Tredobricka 1/2” 

10 601033 1 - "  - Adapter Adapter R 3/8"UF –  
R 1/2" UF 

11 601011 1 - "  - T-adapter T-adapter R 3/8" 
12 641438 1 - "  - Hydraulic hose Hydraulslang  
13 601101 5 - "  - Bonded seal Tredobricka 1/2” 

14 601029 3 - "  - Adapter Adapter R 1/4" UF –  
R 3/8" UF 

15 011764 1 - "  - Manifold Ventilblock Upper / Övre 
16 641412 1 - "  - Hydraulic hose Hydraulslang  
17 011697 1 - "  - Bracket Fäste  

18 501070 2 - "  - Screw Skruv MC6S M8x25  
12.9 

19 503055 2 - "  - Washer Bricka M8 Nordlock 
20 011763 1 - "  - Manifold Ventilblock Lower / Nedre 
21 601032 1 - "  - Adapter Adapter R 3/8" – R 3/8" 

22 601028 2 - "  - Adapter Adapter R 1/4" UF –  
R 1/4" UF 

23 641429 1 - "  - Hydraulic hose Hydraulslang  
24 641413 1 - "  - Hydraulic hose Hydraulslang  
25 601102 1 - "  - Bonded seal Tredobricka 3/8" 
26 601002 2 - "  - Hex plug Insexplugg 3/8" R 
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Bild 
07/463 RIGHT MANIFOLD / 

HÖGER VENTILBLOCK 

Struktur  
005109-24 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 011764 1 120044- Manifold Ventilblock Upper / Övre 
21 612047 1 - "  - Directional valve Riktningsventil  
 6130821 1 - "  - Spring Fjäder  
 6130751 1 - "  - Solenoid Solenoid Bosch 
 6130811 1 - "  - Solenoid Solenoid Vickers 
3 5400341 4 - "  - O-ring O-ring 6.07x1.78 
42 011271 1 - "  - Directional valve Riktningsventil  
 6130822 1 - "  - Spring Fjäder  
 6130812 1 - "  - Solenoid Solenoid Vickers 
5 5400362 4 - "  - O-ring O-ring 7.66x1.78 
6 601261 2 - "  - Test point Mätuttag 1/4" 
7 601000 3 - "  - Hex plug Insexplugg 1/8" R 
8 601001 1 - "  - Hex plug Insexplugg 1/4" R 
93 611018 2 - "  - Relief valve Tryckinsats 140 bar 
104 611017 2 - "  - Relief valve Tryckinsats 210 bar 
11 5400433, 4 4 - "  - O-ring O-ring 15.6x1.78 

12 501032 8 - "  - Screw Skruv MC6S M5x35 
12.9 

13 613018 2 - "  - Orifice Strypskruv M6 – 2.0 mm 
14 617024 1 - "  - Check valve Backventil  

155 619016 1 - "  - Pressure reducer Tryckreducerings-
ventil  

16 6203525 1 - "  - Seal kit P-sats  
 
1Included in Directional valve / 1Ingår i Riktningsventil 
2Included in Directional valve / 2Ingår i Riktningsventil 
3Included in Relief valve / 3Ingår i Tryckinsats 
4Included in Relief valve / 4Ingår i Tryckinsats 

5Included in Pressure reducer / 5Ingår i Tryckreduceringsventil 
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Bild 
07/464 LEFT MANIFOLD L – 90 / 

VÄNSTER VENTILBLOCK L – 90 

Struktur  
614010-01 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 614116-01 1 120044- Inlet manifold Inloppsblock S01 
2 614115-01 1 - "  - Feed section Matningssektion S02 
3 614117-01 1 - "  - Saw section Sågsektion  S03 
4 614110-01 1 - "  - End section Ändsektion S04 
5 620462 3 - "  - Tie rod Dragstång L= 210 mm 
6 502006 6 - "  - Nut Mutter M6M M10 

7 503021 6 - "  - Washer Bricka BRB FZB 
10x20x2.0 
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Bild 
07/047 

INLET MANIFOLD S01 / 
INLOPPSBLOCK S01 

Struktur  
614116-01 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 611199 1 120044- Relief valve Chockventil 280 bar 
2 611201 1 - "  - Reducer valve Reduceringsventil  
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Bild 
07/044 

FEED SECTION S02 / 
MATNINGSSEKTION S02 

Struktur  
614115-01 
 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 620342 1 120044- Cap kit Servokåpa  
2 620346 2 - "  - Restrictor Strypning Ø0.8 mm 
3 620590 2 - "  - Pilot valve Förstyrventil  
4 620485 1 - "  - Spring kit Fjädersats  
5 620409 1 - "  - Relief valve Chockventil 230 bar 
6 620405 1 - "  - Relief valve Chockventil 250 bar 
7 620454 1 - "  - Spool Ventilslid  
8 620390 1 - "  - Cap kit Servokåpa  
9 620377 1 - "  - Seal kit P-sats  
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Bild 
07/045 

SAW SECTION S03 / 
SÅGSEKTION S03 

Struktur  
614117-01 
 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 620520 1 120044- Compensator kit Kompensatorkit  
2 620521 1 - "  - Compensator kit Kompensatorkit  
3 620342 1 - "  - Cap kit Servokåpa  
4 620339 2 - "  - Restrictor Strypning Ø1.0 mm 
5 620590 2 - "  - Pilot valve Förstyrventil  
6 620392 1 - "  - Spring kit Fjädersats  
7 620398 1 - "  - Check valve Återfyllnadsventil  
8 620399 1 - "  - Relief valve Chockventil 125 bar 
9 620397 1 - "  - Feed reducer Matarreducerare  
10 620440 1 - "  - Spool Ventilslid  
11 620390 1 - "  - Cap kit Servokåpa  
12  1 - "  - Restrictor Strypning Ø0.8 mm 
13 620377 1 - "  - Seal kit P-sats  
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Bild 
07/046 

END SECTION S04/ 
ÄNDSEKTION S04 

Struktur  
614110-01 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 601000 1 120044- Hex plug Insexplugg 1/8" R 
2 601003 1 - "  - Hex plug Insexplugg 1/2" R 
3 601004 2 - "  - Hex plug Insexplugg 3/4" R 
4 601001 2 - "  - Hex plug Insexplugg 1/4" R 
5 620426 1 - "  - Pilot filter cmpl. Pilotfilter kmpl.  
6 620417 1 - "  - Pilot reducer Pilotreducerare 35 bar 
7 620418  1 - "  - Pilot reducer Pilotreducerare 35 bar 
 

  



Log Max 928 
Hydraulic system / Hydraulsystem 

TA-2019/001-120044- 

 
7:18 

 
 
 

 
  

07
04

3

Log Max 928 
Hydraulic system / Hydraulsystem 

TA-2019/001-120044- 

 
7:19 

 
Bild 
07/043 

CHECK VALVE / 
ÅTERFYLLNADSVENTIL 

 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 620398 1 120044- Check valve Återfyllnadsventil  
2 540072 1 - "  - O-ring O-ring 15.3x2.4 
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 FEED REDUCER / 

MATARREDUCERARE 

Struktur  
620397 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 540001 1 120044- O-ring O-ring 4.1x1.6 
2 543022 1 - "  - O-ring O-ring 9.5x2.0 
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Bild 
07/013 

PILOT REDUCER / 
PILOTREDUCERARE 

 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 620417 1 120044- Pilot reducer Pilotreducerare 35 bar, G 
2 620418 1 - "  - Pilot reducer Pilotreducerare 35 bar, R 
3 620425 1 - "  - Spring Fjäder 35 bar 
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 PILOT VALVE / 

FÖRSTYRVENTIL 

Struktur  
620590 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 620344 1 120044- Seal kit Packningssats  

2 501014 2 - "  - Screw Skruv MC6S M4x12 
12.9 
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Bild 
07/042 

RELIEF VALVES / 
CHOCKVENTILER 

 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 620399 1 120044- Relief valve Chockventil 125 bar 
2 620409 1 - "  - Relief valve Chockventil 230 bar 
3 620405 1 - "  - Relief valve Chockventil 250 bar 
15 540072 1 - "  - O-ring O-ring 15.3x2.4 
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Bild 
07/465 LOWER MANIFOLD / 

NEDRE VENTILBLOCK 

Struktur  
005110-24 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 011763 1 120044- Manifold Ventilblock Lower / Nedre 

21 612047 1 - "  - 
Directional 
valve Riktningsventil Lower knife / 

Nedre kniv 
 6130751 1 - "  - Solenoid Solenoid Bosch 
 6130811 1 - "  - Solenoid Solenoid Vickers 
3 5400341 4 - "  - O-ring O-ring 6.07x1.78 

42 612045 1 - "  - 
Directional 
valve Riktningsventil Tilt / Tilt 

5 5400362 4 - "  - O-ring O-ring 7.66x1.78 
 6130822 1 - "  - Spring Fjäder  
 6130812 1 - "  - Solenoid Solenoid  
6 613014 1 - "  - Orifice Strypskruv M6 – 1.0 mm 

73 611017 4 - "  - Relief valve Tryckbegräns-
ningsventil 210 bar 

8 5400433 1 - "  - O-ring O-ring 15.6x1.78 

9 501032 8 - "  - Screw Skruv MC6S M5x35 
12.9 

10 617024 1 - "  - Check valve Backventil  
11 601000 1 - "  - Hex plug Insexplugg 1/8" R 
12 617023 1 - "  - Check valve Backventil  
13 601001 2 - "  - Hex plug Insexplugg 1/4" R 
14 613012 1 - "  - Orifice Strypskruv M6 – 0.8 mm 
 
1Included in Directional valve/ 1Ingår i Riktningsventil 
2Included in Directional valve/ 2Ingår i Riktningsventil 
3Included in Relief valve / 3Ingår i Tryckinsats 
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Bild 
07/058 HYDRAULIC CYLINDER Ø25/16 – 30 / 

HYDRAULCYLINDER Ø25/16 – 30 

Struktur  
011106 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 011106 1 120044- Hydraulic cylinder 
cmpl. 

Hydraulikcylinder 
kmpl.  

2 6200711 1 - "  - Seal kit P-sats  
 
1Included in Hydraulic cylinder cmpl. / 1Ingår i Hydraulikcylinder kmpl. 
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Bild 
07/060 HYDRAULIC CYLINDER Ø25/16 – 139  / 

HYDRAULCYLINDER Ø25/16 – 139 

Struktur  
011184 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 011184 1 120044- Hydraulic cylinder 
cmpl. 

Hydraulikcylinder 
kmpl.  

2 6200711 1 - "  - Seal kit P-sats  
 
1Included in Hydraulic cylinder cmpl. / 1Ingår i Hydraulikcylinder kmpl. 
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Bild 
07/059 HYDRAULIC CYLINDER Ø25/16 – 154 / 

HYDRAULCYLINDER Ø25/16 – 154 

Struktur  
010185 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 010185 1 120044- Hydraulic cylinder 
cmpl. 

Hydraulikcylinder 
kmpl.  

2 6200711 1 - "  - Seal kit P-sats  
 
1Included in Hydraulic cylinder cmpl. / 1Ingår i Hydraulikcylinder kmpl. 
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Bild 
07/062 HYDRAULIC CYLINDER Ø40/20 / 

HYDRAULCYLINDER Ø40/20 

Struktur  
011021 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 011021 1 120044- Hydraulic cylinder 
cmpl. 

Hydraulikcylinder 
kmpl. 

Left knife / 
Vänster kniv 

2 6200711 1 - "  - Seal kit P-sats  
 
1Included in Hydraulic cylinder cmpl. / 1Ingår i Hydraulikcylinder kmpl. 
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Bild 
07/061 HYDRAULIC CYLINDER Ø40/20 / 

HYDRAULCYLINDER Ø40/20 

Struktur  
011022 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 011022 1 120044- Hydraulic cylinder 
cmpl. 

Hydraulikcylinder 
kmpl. 

Knife, right / 
Höger kniv 

2 6200711 1 - "  - Seal kit P-sats  
 
1Included in Hydraulic cylinder cmpl. / 1Ingår i Hydraulikcylinder kmpl. 
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Bild 
07/062 HYDRAULIC CYLINDER Ø40/25 – 103 / 

HYDRAULCYLINDER Ø40/25 – 103 

Struktur  
011020 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 011020 1 120044- Hydraulic cylinder 
cmpl. 

Hydraulikcylinder 
kmpl.  

2 6200711 1 - "  - Seal kit P-sats  
 
1Included in Hydraulic cylinder cmpl. / 1Ingår i Hydraulikcylinder kmpl. 
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Bild 
08/004 

LOG MATE 510 / 
LOG MATE 510 

Struktur 
033091 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 401232 1 120044- Cable Kabel “4” 
2 401232 1 - "  - Cable Kabel “5” 
3 401232 1 - "  - Cable Kabel “7” 
4 401232 1 - "  - Cable Kabel “8” 
5 401232 1 - "  - Cable Kabel “23” 
6 401232 1 - "  - Cable Kabel “1” 
7 401232 1 - "  - Cable Kabel “2” 
8 401232 1 - "  - Cable Kabel “3” 
9 402580 1 - "  - Cable Kabel “21” 
10 402580 1 - "  - Cable Kabel “20” 
11 402580 1 - "  - Cable Kabel “12/13” 
12 401296 1 - "  - Cable Kabel “6” 
13 401296 1 - "  - Cable Kabel “9” 
14 401296 1 - "  - Cable Kabel “10” 
15 401296 1 - "  - Cable Kabel “17” 
16 402552 1 - "  - Cable Kabel “14” 
17 401073 1 - "  - Cable Kabel  
18 013007 1 - "  - Magnetic sensor Magnetgivare “15” 
19 401107 1 - "  - Proximity switch Induktiv givare “16” 
20 641437 1 - "  - Hydraulic hose Hydraulslang  
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Bild 
08/010 

DASA 4 & CABSWIN / 
DASA 4 & CABSWIN 

Struktur 
033055 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 401232 1 120044- Cable Kabel “4” 
2 401232 1 - "  - Cable Kabel “5” 
3 401232 1 - "  - Cable Kabel “7” 
4 401232 1 - "  - Cable Kabel “8” 
5 401232 1 - "  - Cable Kabel “23” 
6 401026 1 - "  - Cable Kabel “1” 
7 401026 1 - "  - Cable Kabel “2” 
8 401026 1 - "  - Cable Kabel “3” 
9 401025 1 - "  - Cable Kabel “21” 
10 401025 1 - "  - Cable Kabel “20” 
11 401025 1 - "  - Cable Kabel “12/13” 
12 401296 1 - "  - Cable Kabel “6” 
13 401296 1 - "  - Cable Kabel “9” 
14 401296 1 - "  - Cable Kabel “10” 
15 401296 1 - "  - Cable Kabel “17” 
16 679900 1 - "  - Cable Kabel “14” 
17 401073 1 - "  - Cable Kabel  
18 013007 1 - "  - Magnetic sensor Magnetgivare “15” 
19 401107 1 - "  - Proximity switch Induktiv givare “16” 
20 641437 1 - "  - Hydraulic hose Hydraulslang  
 

  



Log Max 928 
Electrical system / Elsystem 

TA-2019/001-120044- 

 
8:10 

 

 
  
Log Max 928 - IT/PC

1

2

18

19

13
14

15

12

17

6

9

11

10

7

8

16

1

3

5

4

2

08/025

17

6

10

9

3

12/13

1

2

20

21

7
4

5

23

8

16
15

18

14

Log Max 928 
Electrical system / Elsystem 

TA-2019/001-120044- 

 
8:11 

 
Bild 
08/025 

IT/PC / 
IT/PC 

Struktur 
033062 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 401232 1 120044- Cable Kabel “4” 
2 401232 1 - "  - Cable Kabel “5” 
3 401232 1 - "  - Cable Kabel “7” 
4 401232 1 - "  - Cable Kabel “8” 
5 401232 1 - "  - Cable Kabel “23” 
6 401232 1 - "  - Cable Kabel “1” 
7 401232 1 - "  - Cable Kabel “2” 
8 401232 1 - "  - Cable Kabel “3” 
9 401025 1 - "  - Cable Kabel “21” 
10 401025 1 - "  - Cable Kabel “20” 
11 401025 1 - "  - Cable Kabel “12/13” 
12 401296 1 - "  - Cable Kabel “6” 
13 401296 1 - "  - Cable Kabel “9” 
14 401296 1 - "  - Cable Kabel “10” 
15 401296 1 - "  - Cable Kabel “17” 
16 401073 1 - "  - Cable Kabel  
17 641437 1 - "  - Hydraulic hose Hydraulslang  
18 013007 2 - "  - Magnetic sensor Magnetgivare “14”, “15” 
19 401107 1 - "  - Proximity switch Induktiv givare “16” 
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Bild 
08/032 

VU / 
VU 

Struktur 
033062 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 401232 1 120044- Cable Kabel “4” 
2 401232 1 - "  - Cable Kabel “5” 
3 401232 1 - "  - Cable Kabel “7” 
4 401232 1 - "  - Cable Kabel “8” 
5 401232 1 - "  - Cable Kabel “23” 
6 401232 1 - "  - Cable Kabel “1” 
7 401232 1 - "  - Cable Kabel “2” 
8 401232 1 - "  - Cable Kabel “3” 
9 401025 1 - "  - Cable Kabel “21” 
10 401025 1 - "  - Cable Kabel “20” 
11 401025 1 - "  - Cable Kabel “12/13” 
12 401296 1 - "  - Cable Kabel “6” 
13 401296 1 - "  - Cable Kabel “9” 
14 401296 1 - "  - Cable Kabel “10” 
15 401296 1 - "  - Cable Kabel “17” 
16 402587 1 - "  - Cable Kabel “14” 
17 401073 1 - "  - Cable Kabel  
18 013007 1 - "  - Magnetic sensor Magnetgivare “15” 
19 401107 1 - "  - Proximity switch Induktiv givare “16” 
20 641437 1 - "  - Hydraulic hose Hydraulslang  
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Bild 
08/013 

BRACKETS / 
FÄSTEN 

 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 012377 1 120044- Bracket Fäste  

2 502055 1 - "  - Nut Mutter M10 Locking 
Low / Låg 

3 501070 2 - "  - Screw  Skruv MC6S M8x25 
12.9 

4 503074 1 - "  - Washer Bricka M8 Nordlock 
Wide / Stor 

5 501048 2 - "  - Screw Skruv MC6S M6x25 
12.9 

6 503073 2 - "  - Washer Bricka M6 Nordlock 
Wide / Stor 

7 012378 1 - "  - Bracket Fäste  

8 500023 2 - "  - Screw Skruv M6S M6x16  
8.8 FZB 

9 502053 3 - "  - Nut Mutter M6 Locking 
Low / Låg 

10 503004 2 - "  - Washer Bricka BRB FZB 
6.4x12x1.5 

11 500025 1 - "  - Screw Skruv M6S M6x25  
8.8 FZB 

12 622079 2 - "  - Clamp Klamma 12 mm 
13 622077 1 - "  - Cover Täckplatta  

14 500027 1 - "  - Screw Skruv M6S M6x35  
8.8 FZB 

15 503065 1 - "  - Washer Bricka M6 Nordlock 
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Bild 
08/012 

LOG MATE 510 / 
LOG MATE 510 

Struktur 
033059 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 016852 4 120044- Washer Bricka  
2 402059 4 - ”  - Rubber bushing Gummibussning  
3 402585 4 - ”  - Spacer Distans 6x10-9 

4 502053 4 - ”  - Nut Mutter 
M6 Locking 
FZB 

5 402610 1 - ”  - Term box Kopplingsbox  
6 402077 24 - "  - Plug Blindplugg  

7 402080 4 - "  - Connector Kontakt DT06-
12SBCE05 

8 402086 4 - "  - Wedge Låskil DT06 12-POL 

9 401310 7 - "  - Cover Skyddslock M12 Female / 
Hona 
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Bild 
08/009 

DASA 4 & CABSWIN / 
DASA 4 & CABSWIN 

Struktur 
033055 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 014250 1 120044- Bracket Fäste  

2 503075 2 - "  - Washer Bricka M10 Nordlock 
Wide / Stor 

3 500066 2 - "  - Screw Skruv M6S M10x20 
8.8 FZB 

4 504019 4 - "  - Screw Skruv 
MF6S M5x16 
10.9 

5 501028 12 - "  - Screw Skruv 
MC6S M5x16 
12.9 

6 7032410 1 - "  - Box Box 
D4CU  
Yellow / Gul 

7 7009846 1 - "  - Box Box 
D408A  
Green / Grön 

8 7009845 1 - "  - Box Box 
D408D  
Blue / Blå 

9 7009847 1 - "  - Box Box 
D4I8  
Röd / Röd 
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Bild 
08/011 

IT/PC & VU / 
IT/PC & VU 

Struktur 
033062 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 501016 4 120044- Screw Skruv MC6S M4x20 
12.9 

2 502051 4 - "  - Nut Mutter M4 Locking 
Low / Låg 
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Bild 
08/459 CONNECTION BOX VU / 

KOPPLINGSBOX VU 

Struktur 
033079 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 402205 1 120044- Term. box Ellåda  
2 013207 1 - "  - Terminal cmpl Kopplingsplint 

kompl  

2 4010542 1 - "  - Rail Skena TS15 L=200 mm 
3 500513 4 - "  - Screw Skruv MCS 4x5 
4 402014 6 - "  - Spacer Distans M4x15 
5 4010711 2 - "  - Plug Propp PG 16 

63 4010601 2 - "  - Cable sleeve Kabel-
förskruvning 

PG 7 

 4012823 2 - "  - Reducer Reducering PG11 – PG 7 

7 4010601 1 - "  - Cable sleeve Kabel-
förskruvning 

PG 7 

8 4010931 1 - "  - Cable sleeve Kabel-
förskruvning 

PG 9 

9 4011571 5 - "  - Cable sleeve Kabel-
förskruvning 

PG 16 

10 4010961 4 - "  - Cable sealing Kabeltätning PG 16  
3x6 mm 

11 401296 4 - "  - Cable with 
connector 

Kabel med 
kontakt L-90 

12 401232 3 - "  - Cable with 
connector 

Kabel med 
kontakt 1.5 m 

13 503003 2 - "  - Washer Bricka BRB FZB 
5.3x10x1.0 

14 012605 1 - "  - Ground wire Jordkabel  
15 4010512 26 - "  - Terminal Radklämma AKZ 2.5 
16 4010522 1 - "  - End cover Ändplatta AKZ 2.5 

17 4011012 4 - "  - Ground connector Jordklämma Yellow – Green / 
Gul – Grön 

18 4010582 1 - "  - Jumper Bygling AKZ 4 
19 500530 2 - "  - Screw Skruv MCS 5x6 
20 500532 2 - "  - Screw Skruv MCS 5x10 

21 401254 7 - "  - Ground 
connection 

Jordnings –  
överfall  

22 402013 4 - "  - Spacer Distans M4x5 
23 502003 1 - "  - Nut Mutter M6M M5 
24 401253 1 - "  - Rail Skena Cu 12x3 
25 500560 2 - "  - Screw Skruv MCS 4x8 
 
1Included in Term. box / 1Ingår i Ellåda. 
2Included in Terminal cmpl./ 2Ingår i Kopplingsplint kompl. 
3Assemblied with part no 401060. / 3Monterad med art nr 401060. 
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Bild 
08/006 TERMINAL BOX IT/PC / 

KOPPLINGSBOX IT/PC 

Struktur 
033062 
005115 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 402205 1 120044- Terminal box Ellåda  
2 4010711 2 - "  - Plug Propp PG 16 

3 4011571 5 - "  - Cable sleeve Kabel-
förskruvning 

PG 16 

4 4010961 4 - "  - Cable sealing Kabeltätning PG 16  
3x6 mm 

5 4010931 1 - "  - Cable sleeve Kabel-
förskruvning 

PG 9 

6 4010601 1 - "  - Cable sleeve Kabel-
förskruvning 

PG 7 

72 4010601 2 - "  - Cable sleeve Kabel-
förskruvning 

PG 7 

 4012822 2 - "  - Reducer Reducering PG11 – PG 7 

8 503002 4 - "  - Washer Bricka BRB FZB 
4.3x9.0x0.8 

9 500513 4 - "  - Screw Skruv MCS 4x5 

10 401519 2 - "  - Terminal Kontakt MSTB-F  
18-pin / 18-pol 

11 401518 1 - "  - Terminal Kontakt MSTB-F  
16-pin / 16-pol 

12 500530 2 - "  - Screw Skruv MCS 5x6 

13 401296 4 - "  - Cable with 
connector 

Kabel med 
kontakt L-90 

14 401232 7 - "  - Cable with 
connector 

Kabel med 
kontakt 1.5 m 

 
1Included in Terminal box / 1Ingår i Ellåda. 
2Assemblied with part no 401060. / 2Monterad med art nr 401060. 
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Bild 
08/007 LOWER CONNECTION BOX / 

KOPPLINGSBOX, NEDRE 

Log Mate 510, M4 / IT 

Struktur 
033059 
033062 
033091 
005113 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 013106 1 120044- Terminal box Ellåda  

2 4010601 1 - "  - Cable sleeve Kabel-
förskruvning PG 7 

3 4010631 1 - "  - Cable sleeve Kabel-
förskruvning PG 11 

4 4011571 2 - "  - Cable sleeve Kabel-
förskruvning PG16 

5 4010961 2 - "  - Cable sealing Kabeltätning PG 16 
6 500513 2 - "  - Screw Skruv MCS 4x5 
7 401054 1 - "  - Rail Skena TS 15, 0.09 M 
8 402014 2 - "  - Screw Skruv M4x15 
9 401051 9 - "  - Terminal Radklämma AKZ 2.5 
10 401052 1 - "  - End cover Ändplatta AKZ 2.5 

11 401101 4 - "  - Ground 
connector Jordklämma  

12 401232 4 - "  - Cable Kabel L=0,5m 

13 401073 1 - "  - Cable Kabel 
M4 / IT 
FD 855 12x0.5 
L=1.7 M 

 401073 1 - "  - Cable Kabel 
Log Mate  
FD 855 12x0.5 
L=1.8 M 

 
1Included in Terminal box / 1Ingår i Ellåda 
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Bild 
08/076 LOWER CONNECTION BOX / 

KOPPLINGSBOX, NEDRE 

Dasa4 & Cabswin 

Struktur  
033055 
005745 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 402206 1 120044- Term. box Ellåda Dasa4 / 
Cabswin 

2 4010541 1 - "  - Rail Skena L=80 mm 
TS 15 

3 5005131 2 - "  - Screw Skruv MCS 4x5 
4 4020131 2 - "  - Screw Skruv M4x5 
5 4010511 9 - "  - Terminal Radklämma AKZ 2.5 
6 401052 1 - "  - End cover Ändplatta AKZ 2.5 

7 4011011 2 - "  - Ground 
connector Jordklämma Yellow – Green 

/ Gul – Grön 

8 4017701 1 - "  - Cable sleeve Kabel-
förskruvning 

PG 9 

9 4011571 1 - "  - Cable sleeve Kabel-
förskruvning 

PG 16 MS 16 

10 4010961 1 - "  - Cable sealing Kabeltätning PG 16 3x6 mm 
11 401026 5 - "  - Cable Kabel L=0.5m 
12 4010711 1 - "  - Plug Propp PG 16 
 
1Included in Term. box / 1Ingår i Ellåda 
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Bild 
08/003 DIAMETER MEASURING / 

DIAMETERMÄTNING 

Struktur 
033010-500 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 013555 2 120044- Link arm Länkarm  
2 012693 1 - "  - Housing Diameterhus Left / Vänster 
 012694 1 - "  - Housing Diameterhus Right / Höger 
3 512206 4 - "  - Sliding bearing Glidlager  

4 507007 Req / 
Erf 

- "  - Shim Shims 20x28x0.5 

 507006 Req / 
Erf 

- "  - Shim Shims 20x28x1.0 

5 507008 Req / 
Erf 

- "  - Shim Shims 20x28x0.2 

6 517027 2 - "  - Circlip Låsring SGA 20 
7 601000 2 - "  - Hex plug Insexplugg 1/8” R 
8 513010 6 - "  - Screw Skruv MS6SS M6x8 

9 501067 6 - "  - Screw Skruv MC6S M8x16 
12.9 

10 503055 6 - "  - Washer Bricka M8 Nordlock 
11 401068 2 - "  - Plug Propp PG 7 
12 505053 2 - "  - Screw Skruv M6x23.5 
13 622060 2 - "  - Clamp Klamma Ø 13 mm 

14 502053 2 - "  - Nut Mutter M6L Locking 
Low / Låg 

15 503004 2 - "  - Washer Bricka BRB FZB 
6.4x12x1.5 

161 401314 2 - "  - Encoder Pulsgivare ^ 600 ppr 
17 0143371 2 - "  - Carrier Medbringare  
18 5130141 4 - "  - Screw Stoppskruv SK6SS M4x4 
19 011679 2 - "  - Cover Lock  

20 501013 6 - "  - Screw Skruv MC6S M4x10 
12.9 

21 543034 2 - "  - O-ring O-ring 52.0x2.0 
22 401260 2 - "  - Nut Mutter PG 7 
23 401261 2 - "  - Washer Bricka PG 7 
24 401262 2 - "  - Rubber bushing Gummibussning PG 7 
25 513040 2 - "  - Screw Skruv P6SS M6x6 
26 543013 2 - "  - O-ring O-ring 9.5x1.0 
 
1Included in Driver / 1Ingår i Medbringare 
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Bild 
08/002 MEASURING WHEEL / 

MÄTHJUL 

Struktur 
005114 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 012754 1 120044- Measuring wheel 
arm cmpl. 

Mäthjulsarm 
kmpl.  

2 5120041 2 - "  - Bushing Bussning 25/28x15 
3 401213 1 - "  - Encoder Pulsgivare 100 ppr 
4 011676 1 - "  - Wheel Hjulbana Narrow / Smal 

5 601028 3 - "  - Adapter Adapter 
R 1/4" UF –  
R 1/4" UF 

6 011623 1 - "  - Restrictor Strypning 0.8 mm 
7 601101 7 - "  - Bonded seal Tredobricka 1/4" 
8 641492 1 - "  - Hydraulic hose Hydraulslang  
9 641435 1 - "  - Hydraulic hose Hydraulslang  
10 641491 1 - "  - Hydraulic hose Hydraulslang  
11 641411 1 - "  - Hydraulic hose Hydraulslang  

12 502056 2 - "  - Nut Mutter M12 Locking 
Low / Låg 

13 501117 1 - "  - Screw Skruv MC6S M12x80 
12.9 

14 010945 1 - "  - Spacer Distans  

15 503009 1 - "  - Washer Bricka BRB FZB 
12x22x2.0 

16 010170 1 - "  - Spacer Distans  
17 401260 1 - "  - Nut Mutter PG7 
18 011106 1 - "  - Hydraulic cylinder Hydraulcylinder Ø25/16 – 30 
19 011087 1 - "  - Pin Axel Ø25 L=143 mm 
20 625000 1 - "  - Grease nipple Smörjnippel KR 1/8" R 
21 516001 1 - "  - Cotter pin Saxpinne 5x32 
22 401262 1 - "  - Bushing Bussning PG7 
23 401261 2 - "  - Washer Bricka PG7 
24 011678 1 - "  - Cover Lock  
25 517051 1 - "  - Circlip Låsring SGA 45 
26 508049 2 - "  - Bearing Kullager 61909 
27 011667 1 - "  - Spacer Distans  
28 546003 1 - "  - Seal ring Tätningsring  
29 601065 1 - "  - Banjo screw Banjoskruv R 1/4" 
 
1Included in Measuring wheel arm cmpl./ 1Ingår i Mäthjulsarm kmpl. 
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Bild 
08/002 

MEASURING WHEEL / 
MÄTHJUL 

Struktur 
005114 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

30 601260 1 120044- Test point Mätuttag 1/8" 
31 500700 3 - "  - Screw Skruv MFS 3x8 FZB 

32 501013 7 - "  - Screw Skruv MC6S M4x10 
12.9 

33 011679 1 - "  - Cover Lock  
34 601001  - "  - Hex plug Insexplugg 1/4" R 
35 601241 1 - "  - Adapter Adapter R 1/4" UF – IR 
36 015113 1 - "  - Shrink hose Krympslang L=50 mm 
37 013773 1 - "  - Pressure reducer Tryckbegränsare  
38 602114 1 - "  - Seal ring Tätningsring 1/4" 

39 401025 1 - "  - Cable Kabel PUR / PUR 
4x0.5 L=2 m 
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Log Max 928 
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Bild 
09/041 KNIFE EDGE PROTECTION / 

KNIVSKYDD 

 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 519010 1 120044- 
Knife edge 
protection Knivskydd L= 5 m 
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Bild 
09/002 ROTATOR AV 4E / 

ROTATOR AV 4E 

Struktur  
033093 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 033093 1 120044- Rotator AV 4E 
cmpl. 

Rotator AV 4E 
kmpl.  

2 618069 1 - "  - Rotator AV 4E Rotator AV 4E  

3 502705 6 - "  - Nut Mutter M16 FZB 
Locking KL10 

4 501140 6 - "  - Screw Skruv MC6S M16x90 
12.9 
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Bild 
09/027 ROTATOR CONTROL FELLING LINK / 

ROTATORSTYRNING FÄLLÄNK 

Struktur  
033072 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 017604 1 120044- Manifold Ventilblock  
2 017881 1 - "  - Cover Skyddskåpa  
3 017985 1 - "  - Bracket Fäste  
4 017988 1 - "  - Bracket Fäste  

5 500066 8 - "  - Screw Skruv M6S M10x20 
8.8 FZB 

6 503057 8 - "  - Washer Bricka M10 Nordlock 

7 503075 4 - "  - Washer Bricka M10 Nordlock 
Wide / Stor 

8 500069 2 - "  - Screw Skruv M10x30 
9 601068 2 - "  - Banjo screw Banjoskruv R 1/4" 
10 601200 6 - "  - Copper seal Kopparbricka 13x19x1.5 

11 601028 2 - "  - Adapter Adapter R 1/4" UF –  
R 1/4" UF 

12 601060 2 - "  - Banjo screw Banjoskruv R 1/4" 
13 601102 2 - "  - Bonded seal Tredobricka 3/8” 
14 601101 2 - "  - Bonded seal Tredobricka 1/4” 
15 602114 2 - "  - Seal ring Tätningsring 1/4” 
16 601061 1 - "  - Banjo screw Banjoskruv R 3/8” 
17 602020 1 - "  - Elbow Vinkeladapter R 1/4" UF – UF 

18 500071 2 - "  - Screw Skruv M6S M10x40 
8.8 FZB 

19 500043 2 - "  - Screw Skruv M6S M8x20  
8.8 FZB 

20 503055 2 - "  - Washer Bricka M8 Nordlock 
21 601263 1 - "  - Test point Mätuttag 1/4", 90° 
22 641500 1 - "  - Hydraulic hose Hydraulslang  
23 641501 1 - "  - Hydraulic hose Hydraulslang  
24 641503 1 - "  - Hydraulic hose Hydraulslang  
25 641504 1 - "  - Hydraulic hose Hydraulslang  
26 615050 2 - "  - Hose cover Slangskydd 12.7 mm, 0.4 M 
27 615049 1 - "  - Hose cover Slangskydd 3/4" 1.8 M 
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Bild 
09/034 

ELECTRICAL SYSTEM / 
ELSYSTEM 

Struktur  
033072 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 670017 2 120044- Cable Kabel 

”25”, ”26” 
Log Mate 500 
Dasa Forester 
Dasa4/Cabswin 
VU 

2 670016-
928 1 - ” - Cable Kabel 

”25”, ”26” 
Log Mate 500 
Dasa Forester 
Dasa4/Cabswin 
VU 

3 401093 1 - ” - Cable sleeve Kabelförskruvning PG 9 
4 014287 2 - ” - Bulkhead Skottgenomgång R 3/8" 
5 016666 1 - ” - Bracket Fäste  
6 601249 2 - ” - Nut Mutter R 3/8” 
7 641502 1 - ” - Hydraulic hose Hydraulslang  
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Bild 
09/572 SNOW COVER / 

SNÖSKYDD 

Struktur  
033030 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

1 013844 1 120044- Rubber blanket Gummiduk  
2 012387 1 - "  - Bracket Fäste  
3 012388 1 - "  - Washer Bricka  

4 504030 2 - "  - Screw Skruv MF6S M6x20 
10.9 

5 502053 2 - "  - Nut Mutter M6 Locking 
Low / Låg 

6 516000 1 - "  - Cotter pin Saxpinne 4x50 
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Bild 
09/678 STUMP TREATMENT KIT / 

STUBBEHANDLINGSSATS 
Saw unit F11 – 10 / Sågenhet F11 – 10 

Struktur 
033074 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 017547-
KIT 1 120016- Thrust washer 

kit Tryckbricka kit  

 0175471 1 - "  - Thrust washer Tryckbricka  
 0116701 1 - "  - Screw Skruv L= 48 mm 
 0116711 1 - "  - Screw Skruv L= 53 mm 
2 011693 1 120044 Rör Tube  
3 540035 2 - "  - O-ring O-ring 6.75x1.78 
4 540014 1 - "  - O-ring O-ring 17.1x1.6 
5 513003 1 - "  - Orifice Strypskruv MS6SS M5x8 
6 602075 1 - "  - Banjo screw Banjoskruv R 1/8” – 6L 
7 641488 1 - "  - Hydraulic hose Hydraulslang  
8 617009 1 - "  - Check valve Backventil R 1/4” 
9 641489 1 - "  - Hydraulic hose Hydraulslang  
10 601210 1 - "  - Bulkhead Skottgenomgång R 1/4” UF 
11 602039 1 - "  - Plug Plugg R 1/4” IR 
12 601253 1 - "  - Nut Mutter R 1/4" 
13 010098 1 - “  - Adjuster lug Justerklack  
 

1Included in Thrust washer kit/ 1Ingår i Tryckbricka kit 
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Language en
Part No. 641400/120044 

V. 190212

Connections Ferrules Length
Connection 1 Fitting 1 Total Size Part no.
Connection 2 Fitting 2 Cut Pres. Rating Standard

640201 Air bleed oil tank  450 mm 6 mm 615020
 450 mm

641440 Upper Fitting Box  600 mm 6 mm 615020
U. Knife sensor  600 mm

615050 Hose guard 500 mm 1"
Felling link cyl.

615051 Hose guard 350 mm 2"
L. Roller motor

615051 Hose guard 350 mm 2"
R. Roller motor

640202 Easy Greasy BSP  -04 Str. 601150 601125 365 mm 1/4" 615071
Saw unit BSP  -04 Banjo 601149 601125 320 mm 450 bar EN 857 2SC

641414 R. Knife cyl. A BSP  -04 Banjo 601149 601125 504 mm 1/4" 615071 180°
R. Mani. A1H BSP  -04 90 601170 601125 460 mm 450 bar EN 857 2SC

641415 L. Knife cyl. A BSP  -04 Banjo 601149 601125 245 mm 1/4" 615071
R. Mani. A1V BSP  -04 Str. 601150 601125 200 mm 450 bar EN 857 2SC

641416 L. Knife cyl. B BSP  -04 Banjo 601149 601125 354 mm 1/4" 615071
R. Mani. B1V BSP  -04 90 601170 601125 310 mm 450 bar EN 857 2SC

641428 L. Mani. S3 A BSP  -04 Banjo 601149 601125 953 mm 1/4" 615071 180°
Saw bar feed cyl. A BSP  -04 Banjo 601149 601125 900 mm 450 bar EN 857 2SC

641429 Lower Mani. T2 BSP  -04 90 601170 601125 286 mm 1/4" 615071
Saw manifold TNB BSP  -04 Str. 601150 601125 250 mm 450 bar EN 857 2SC

SBR = Saw Bar Rescue | Str. = Straight | Stump treatm. = Stump treatment | Tot. = Total | U. = Upper | WEOPI = WEO Plug-In

Hose kit Log Max 928

From Head no. 120044
General Hose Kit

Crimp. = Crimp diameter | cyl. = cylinder | Ex. = External | L. = Left | Lo. = Lower | Mani. = Manifold
Meas. Wheel = Measuring Wheel | No. = number | Pres. Rating = Pressure Rating | Red. = Reducer | R. = Right

Hose no.

Fittings Hose type

Note
Part no. Part no.

Language en
Part No. 641400/120044 

V. 190212

Connections Ferrules Length
Connection 1 Fitting 1 Total Size Part no.
Connection 2 Fitting 2 Cut Pres. Rating Standard

SBR = Saw Bar Rescue | Str. = Straight | Stump treatm. = Stump treatment | Tot. = Total | U. = Upper | WEOPI = WEO Plug-In

Hose kit Log Max 928

From Head no. 120044
General Hose Kit

Crimp. = Crimp diameter | cyl. = cylinder | Ex. = External | L. = Left | Lo. = Lower | Mani. = Manifold
Meas. Wheel = Measuring Wheel | No. = number | Pres. Rating = Pressure Rating | Red. = Reducer | R. = Right

Hose no.

Fittings Hose type

Note
Part no. Part no.

641430 Lower Mani. A3 BSP  -04 Str. 601150 601125 355 mm 1/4" 615071
Felling link cyl. A BSP  -04 Banjo 601149 601125 310 mm 450 bar EN 857 2SC

641431 Lower Mani. B3 BSP  -04 Str. 601150 601125 445 mm 1/4" 615071
Felling link cyl. B BSP  -04 Banjo 601149 601125 400 mm 450 bar EN 857 2SC

641432 Lower Mani. A5 BSP  -04 Banjo 601149 601125 385 mm 1/4" 615071
Lo. Knife cyl. B BSP  -04 Str. 601150 601125 340 mm 450 bar EN 857 2SC

641433 R. Mani. B4V BSP  -04 90 601170 601125 754 mm 1/4" 615071 180°
L. Roller arm cyl. B BSP  -04 Banjo 601149 601125 710 mm 450 bar EN 857 2SC

641434 R. Mani. A4V BSP  -04 90 601170 601125 674 mm 1/4" 615071 180°
L. Roller arm cyl. A BSP  -04 Banjo 601149 601125 630 mm 450 bar EN 857 2SC

641435 R. Mani. B4H BSP  -04 90 601170 601125 856 mm 1/4" 615071
Meas. Wheel cyl. A BSP  -04 Str. 601150 601125 820 mm 450 bar EN 857 2SC

641439 Saw manifold SM BSP  -04 Str. 601150 601125 525 mm 1/4" 615071
Saw bar feed cyl. B BSP  -04 Banjo 601149 601125 480 mm 450 bar EN 857 2SC

641457 L. Mani. S1 D BSP  -04 Banjo 601149 601125 1334 mm 1/4" 615071 180°
Saw motor D BSP  -04 90 601170 601125 1290 mm 450 bar EN 857 2SC

641471 Lower Mani. B5 BSP  -04 Banjo 601149 601125 425 mm 1/4" 615071
Lo. Knife cyl. A BSP  -04 Str. 601150 601125 380 mm 450 bar EN 857 2SC

641472 R. Mani. B4H BSP  -04 Str. 601150 601125 675 mm 1/4" 615071
R. Roller arm cyl. B BSP  -04 Banjo 601149 601125 630 mm 450 bar EN 857 2SC

641473 R. Mani. A4H BSP  -04 Str. 601150 601125 565 mm 1/4" 615071
R. Roller arm cyl. A BSP  -04 Banjo 601149 601125 520 mm 450 bar EN 857 2SC
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Language en
Part No. 641400/120044 

V. 190212

Connections Ferrules Length
Connection 1 Fitting 1 Total Size Part no.
Connection 2 Fitting 2 Cut Pres. Rating Standard

SBR = Saw Bar Rescue | Str. = Straight | Stump treatm. = Stump treatment | Tot. = Total | U. = Upper | WEOPI = WEO Plug-In

Hose kit Log Max 928

From Head no. 120044
General Hose Kit

Crimp. = Crimp diameter | cyl. = cylinder | Ex. = External | L. = Left | Lo. = Lower | Mani. = Manifold
Meas. Wheel = Measuring Wheel | No. = number | Pres. Rating = Pressure Rating | Red. = Reducer | R. = Right

Hose no.

Fittings Hose type

Note
Part no. Part no.

641487 R. Mani. B1H BSP  -04 90 601170 601125 354 mm 1/4" 615071 180°
R. Knife cyl. B BSP  -04 Banjo 601149 601125 310 mm 450 bar EN 857 2SC

641491 R. Mani. B8 BSP  -04 Banjo 601149 601125 1104 mm 1/4" 615071
Red. Mani. P BSP  -04 90 601170 601125 1060 mm 450 bar EN 857 2SC

641492 Red. Mani. P BSP  -04 Banjo 601149 601125 705 mm 1/4" 615071
Meas. Wheel cyl. B BSP  -04 Str. 601150 601125 660 mm 450 bar EN 857 2SC

641494 R. Mani. A4H BSP  -04 45 601175 601125 813 mm 1/4" 615071
Accumulator BSP  -04 Banjo 601149 601125 750 mm 450 bar EN 857 2SC

641411 Upper Fitting Box  601121 771 mm 3/8" 615072 Crimp. 22
Meas. Wheel Arm BSP  -06 90 601161 601121 740 mm 385 bar EN 857 2SC

641412 L. Mani. S1 TE BSP  -06 90 601171 601121 492 mm 3/8" 615072
R. Mani. T2 BSP  -06 90 601171 601121 450 mm 385 bar EN 857 2SC

641413 L. Mani. S1 P2 BSP  -06 Str. 601151 601121 651 mm 3/8" 615072
Lower Mani. P2 BSP  -06 Str. 601151 601121 610 mm 385 bar EN 857 2SC

641437 Upper Fitting Box  1140 mm 3/8" 615072
Upper Fitting Box  601121 1140 mm 385 bar EN 857 2SC

641438 L. Mani. S1 P2 BSP  -06 Str. 601151 601121 411 mm 3/8" 615072
R. Mani. P2 BSP  -06 90 601171 601121 370 mm 385 bar EN 857 2SC

641441 Lower Fitting Box  450 mm 3/8" 615072
Easy Greasy  601121 450 mm 385 bar EN 857 2SC

641510 L. Mani. S1 D BSP  -06 90 601171 601121 992 mm 3/8" 615072
L. Roller motor L BSP  -06 90 601171 601121 950 mm 385 bar EN 857 2SC
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Language en
Part No. 641400/120044 

V. 190212

Connections Ferrules Length
Connection 1 Fitting 1 Total Size Part no.
Connection 2 Fitting 2 Cut Pres. Rating Standard

SBR = Saw Bar Rescue | Str. = Straight | Stump treatm. = Stump treatment | Tot. = Total | U. = Upper | WEOPI = WEO Plug-In

Hose kit Log Max 928

From Head no. 120044
General Hose Kit

Crimp. = Crimp diameter | cyl. = cylinder | Ex. = External | L. = Left | Lo. = Lower | Mani. = Manifold
Meas. Wheel = Measuring Wheel | No. = number | Pres. Rating = Pressure Rating | Red. = Reducer | R. = Right

Hose no.

Fittings Hose type

Note
Part no. Part no.

641511 L. Mani. S1 D BSP  -06 90 601171 601121 1391 mm 3/8" 615072
R. Roller motor L BSP  -06 Str. 601151 601121 1350 mm 385 bar EN 857 2SC

641417 L. Mani. S2 B BSP  -08 90 601162 601130 701 mm 1/2" 615035
Adapter B BSP  -08 Str. 601152 601130 640 mm 470 bar EN 857 2SC

641418 L. Mani. S2 A BSP  -08 90 601162 601130 621 mm 1/2" 615035
Adapter A BSP  -08 Str. 601152 601130 560 mm 470 bar EN 857 2SC

641424 L. Mani. S3 B BSP  -08 Banjo 601184 601130 1171 mm 1/2" 615035
Saw motor A BSP  -08 Str. 601152 601130 1120 mm 470 bar EN 857 2SC

641425 L. Mani. S1 T2 BSP  -08 90 601162 601130 701 mm 1/2" 615035
Saw motor B BSP  -08 Str. 601152 601130 640 mm 470 bar EN 857 2SC

641506 R. Mani. S2 A BSP  -08 Str. 601152 601130 545 mm 1/2" 615035
L. Roller motor B BSP  -08 90 601172 601130 500 mm 470 bar EN 857 2SC

641507 Adapter A BSP  -08 90 601172 601130 484 mm 1/2" 615035 180°
R. Roller motor A BSP  -08 90 601172 601130 440 mm 470 bar EN 857 2SC

641508 Adapter B BSP  -08 90 601172 601130 554 mm 1/2" 615035 180°
R. Roller motor B BSP  -08 90 601172 601130 510 mm 470 bar EN 857 2SC

641509 L. Mani. S2 B BSP  -08 Str. 601152 601130 505 mm 1/2" 615035
L. Roller motor A BSP  -08 90 601172 601130 460 mm 470 bar EN 857 2SC
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